00000 O 0 O MENU BACK 00O O NEXT

3728 000A = ¥r ENGINE

\ 175 -3
S ERTIN
5, B)
=) 14
AW (/ b
1-5
& )
9 /S
- No.8060612
3\ 1-4 176
1_1 1-4 - W =Y 1-7
Tt )fﬁé‘y//‘*{ *\é
S Nl
2—F _:ﬁ_\?_IO 1 9:/)
=4 5
/
7— ﬁ‘%‘“g
‘/\'J”\\L
o
RE| BEES HEmamnm Ex| & <t H R 5 % " &
#
L3
NO. PART NO. PART NAME| Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3709 0031 002|1V Yy ENGINE 1 GM291LE-224 - NO.8060459
1 3728 0002 000|1ILY Y ENGINE 1 GB290LE-224 B |NO.8060460 — NO.8060612
1 3728 0002 0011y ENGINE 1 GB290LE-224 B |NO.8060613 —
1-1 | ZMP051Y06X150|71—T)Vik—A |FUEL HOSE 1 |P051Y06X150 4v9 - 744
1-2 | ZMP051Y08X350|71—I)Lik—A FUEL HOSE 1 P051Y08X350 D |NO.8060613 — 24048 - K7’
1-3 | ZMP051Y08X550|71—I)Lik—A FUEL HOSE 1 P051Y08X550 D |NO.8060613 — w2 - Iy
1-4 | ZMFR53226A |9507° CLAMP 6 |FR53226A - NO.8060612
1-4 | ZMFR53226A |9507° CLAMP 2 |FR53226A D |NO.8060613 —
1-5 ZMFR67419 |9507° CLAMP 2 |FR53226A - NO.8060612
1-5 ZMFR67419 |9507° CLAMP 4 |FR53226A D |NO.8060613 —
1-6 | ZMP051Y06X200|71—I)Lik—R FUEL HOSE 1 P051Y06X200 D | - NO.8060612 24048 - KV7°
1-7 | ZMP051Y06X200{71—I)Vik—A2 |[FUEL HOSE 1 |P051Y06X200 | D |- NO.8060612 PR
1-8 |ZMKF90291AA | 31 Ub JOINT 1 KF90291AA D | — NO.8060612
1-9 | ZMP051Y08X350|71—I)Lik—A FUEL HOSE 1 P051Y08X350 D | — NO.8060612 MLV e
2 |3709 0033 000]|721 NV’ PUMP 1 FR49448 — NO.8060612
2 |3728 0003 000|72T)ik V7" PUMP 1 KF60008AA D |NO.8060613 —
3 3709 0035 000]|72T74)V% FILTER 1 KF40006AA
4 |K810 0110 040|F#F ILb BOLT 4 |M10 x40
5 [0350 0141 022|PW WASHER 6 |10Xx22%x1.6
6 |F301 0110 000|F+vyb NUT 4 |M10
7 3709 0039 000|7'F4vb BRACKET 1 D | — NO.8060612
8 |K100 0106 014|F#f Vb BOLT 2 |M6x14
9 |K804 0106 030]F#"ILb BOLT 2 |M6x30 D | — NO.8060612
10 |F300 0106 000|FFvh NUT 2 |M6 D | — NO.8060612
11 [3415 0016 000|TvY " V7°—1) PULLEY 1

ELLS802 —1— 19/06/26



0 O O PAGE BACK 0oooo O O O MENU BACK

3728 000A = ¥r ENGINE

R HRE\ES B mBFF B = <t " S s &
#
i
NO. PART NO. PART NAME| Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. REMARKS
12 [ 0852 1300 048|VA'JLb V-BELT 2 |SB48
13 | 3709 0041 000|I Y "UA'—Z  |BASE 1
14 | 3709 0043 000|h -} GUARD 1
15 [3205 0204 000|775 v3 L INSULATOR 2 |EA1005
16 [3611 0103 000|#k "7y v3’ A INSULATOR 2 |B-20
17 0350 0140 822 |PW WASHER 8 ]8Xx22X%1.6
18 |F301 0108 000|FFyk NUT 8 |M8
19 | 3637 0254 000|7°3AFy21\ Vb |BAND 1
ELL802 —1-2—




	NEXT: 
	MENU BACK: 
	P A G E  B A C K: 


